PN JK=8569A
EITEST

'(( l\\\ﬁi i'TIT“

JACK SEWING MAEHINE
|  HTTP://WWW.CHINAJACK.COM



it FH
EEE
—. $
N
N

¥
.k
Ef
N
5
~F
. E

|l

HOE

+ o+ =

+PY.
+ 4
EAR

RAN

B VAN
B s
s AN
—tJ.

=1

=t
S
=+=
=+

H%/CONTENTS

B (Use Manual)

{4 (Bushing assemblies)

7ot (Frame assemblies)

7t 144 (Cover assemblies)

& #h44: (Cloth plate assemblies)
Hh#8F (Hook shaft assemblies)
B8 E (Main shaft assemblies)
FF#814+ (Needle bar assemblies)
#1544 (Needle guard assemblies)
144 (Looper assemblies)
48344 (Feed dog holder assemblies)
¥+ (Differential assemblies)

+ JEBERE (Presser form assemblies)

MEET 4 (Needle feeding assemblies)

FaLk 4% (Thread loosing assemblies)

it £ 44 (Thread loosing assemblies)

FT 28 M4 41 8% B (Outside cam assemblies)
T #6F (Lubricatrion assemblies)

. THZEER A (Oil pump assemblies)

Tk v B B 35 4 (Silicon oil delice assemblies)

. ERBEER AT (Thread apool assemblies)
. WAL FEIRGER 14 (Oil plate assemblies)

. DIEBAF% F 44 (DI specific parts)

. 03, 08% H#iff (03, 08 specific parts)

. 01D Hi#1F (01D specific parts)

+ 027 F &R 44 (02 specific parts)

+ 05 F &R 44 (05 specific parts)

02D. 05% H3#F (02D, 05 specific parts)
02D. 05% F#44 (02D 05 specific parts)
05. 07% Fi#k44 (05. 07 specific parts)
05. 07% &k (05, 07 specific parts)
05. 07% Fi#k44 (05, 07 specific parts)

v 21, 22FFEE (21, 22 specific parts)

. 8569N% F 44 (8569N specific parts)

. 23 FEE (23 specific parts)

. PR A4 (Accessories assemblies)

O© N o1 =

11
13
15
17
19
21
23
25
27
29
31
33
35
37
39
41
43
45
47
49
51
53
55
57
59
61
63
65
67
69
71
73



AN ATRE

MHTEONASEMEE, BNASEEIEHNREMN. HE
REARIRMESE, REMHITIME

SRR ARIERSIMRBENRE, THOBERTEM, ZEER
By, BEXIEIRIREEER .

SLEWEEMRT, EAEEEIN AR N E T B RERIAR
WG

STEXTHELNHLHTARIE . TS, B TR BEET(ER, K
P& T EEY, SeaEYIRTEIR, TERARMERR T 42400 R
y SRR Z I, B TIME.

/\ OBSERVE THESE SAFETY PRECAUTIONS

Though Our takes the utmost care to produce safe sewing machines
and devices , operstors should follow these basic safetyrules .

oTo prevent accidents , do not remove safety devices or parts while op-
erating the machine .

Do not leave tools or other unnecessary objects on the machine table
while operating the machine .

eBefore maintenance , adjusting , cleaning , threading or replacing the
needle , and to prevent accidents , be sure the power is tumed off .
Chaeck that the machine will not operate when the pedal is pressed .

AR

FEREARNDENERAT, EXEEROEERMEERLLE
ek . XTI EEEREAELIN SRS, S RRMREE
, BEREKRN. BEXEBIRE, NHSERER0, 5E
BT ETRAL.

Note

In case a clutdh type motor is used , it will keep on rotating by inertia
after tuming off power supply . (DIf the machine pedal @is stepped
on madvertently , it is dangerous because the machine will move
unexoectedlykeep on stepping on the pedal@until the machine
comes to a stop after tuming oftf power supply .

oTERTTEEYWI AT, SuEXIERIR.
ofZEERT IR S W SKIERR.

N TERTEM, T RFNERLET, RENRARAT
B, HTLUER.

oTum the power off before leaving the machine table .
oln the event of a power failure.be sure to tum the machme off.
#Check that the machine is securely groundee.

aRmTE

Schematic diagram to the machine table

HESRTEHRITERMMI
Cut the referring the diagram

FEh4E58  Manual lubrication

FaRme B ENARERN, IEHS—KNEE
I RERART, EHHA2~35H,
HimiEFERARATEEA (HIGH SPEED SEWING MA-
CHINE OILYISO¥E 5VG2248[E]).

Apply 2 or 3 drops of oil by hand when the machine is used for the
fiist time or has been left unused for some time.

Nota: Utifice [HIGH SPEED SEWING MACHINE OIL|
recomendado por (ISOVG22)

)

o IR AT
HIGH SPEED SEWING
MACHINE OIL



i
IhEEMHEREATHESLEZ BINEF. HHE KL,
BRI FEAUH. HUBERAR ARNHEEMHIGH SPEED
SEWINGMACHINEOIL] (ISO#:ES5VG2AEED .

Lubrication

After filing the oil pan, the oil surface should lie
between (H) and (L)lines.

Add oil ,when the oil surface reaches or goes
bleow(L.).

Note:Use recommended [HIGH SPEED
SEWING MACHINE OIL [(ISO VG22)

YAHRE E {5

FT BT SRR LI, 1R PATRIEE .

¥ EERIBERAAN TS EAER. LEEEHHARUNION
CARBIDE (#) HJUCCL45(10)]

Filling the HR device with silicon oil

Fill the device with oil before it is too low in order to prevent needle
thread breakage and fabric damage.

Note:Use recommended sillicon oil [UNION CARBIDE CORPO-
RATIONJUCCLA45(10)

2253 D7

() IBHREIFRIR, TR GL) -

(2) R TSk 2R.

@ EN ERAENRSEERENEE—IE.

@ ETEEHRER, SHRERERRA.

(6) $t4k 1SEHERRBISHARAT, B LHRFFEHE.
(6)Z¢tek, ERIBRERRMIRLTRE, AITIESTE
%, B

Threading

(1)Open the eye guard and three covers.

(2)Take up the bracket.

(3)Knot the preset thread and the thread being used to-
gether to thread the machine.

(4)Press down the bracket after threading. The looper
thread take-up cames back.

(5)Needle Time the knots off nearly before passing
though the eye of the needle to thread.

(6)Looperthread , Top coverthread Trim the knots off
neatly after passing through the eye of the looper.

A ERREAL, HERFELEERITITHFE.

Be sure to thread the machine correctly by referring to
the threading diagran.

ZF2%E (2%t, 3%tH) Thicading diagram

O. HERFEARERT, RR&ARNAR. (EFRTEAmE)
Broken lines(A)For more stretchable thread.

Q. FIFEARARIATHB, MBHMSERTAC, RIFZKZIHD
Ifthe top cover thread is too loose,use broken line(B).If the top cover

thread is stil too loose after thread with broken line(B),use broken(C)If the top

cover thread is too tightuse broken line(D).

Q. EHHAERANLRAT E{eefas AR
Formore stretchable thread Forless stretchable thread

@. ZHPAERANERAT R R ERE TS 5]
Broken lines(E),For more stretchable thread

©. HERMFERANLES, RHRkrAE. (BEAKEKAE)
Broken lines(F),For more stretchable thread.




FERIE 1S

FERIE SR A THRIE ORI R L DR THY. 7EREER
SPRHMRSEER, REFEN—LALET.

Adjusting the presser foot pressure

Loosen adjusting( 1mut and tum adjusting screw(2) to adjust the press-
er foot pressire.It shoula be as light as possible,yet be suffient to obtain
the proper stitch for mation.

ERIE RS

ZRtRBEMFHEIEORE, AT L TRaERH TR
89, JETEETRIRIED,

Adjusting the diff. feed ratio

Loosen nut(1)and move the lever up(2) and down to obtain the correct
differential foed ratiothen tighten nut (1). i |

To shrink

T RIS

IBMESHERTIRA, MR, SHERHRALIETER
Sb. XEHABLESHERIRG, NENTFE, FRORIRC
SORFABOMIE. SIKEET. X SMKENES
SMBIERTERL 2 AT

Adjusting the stitch rength

While pressing the push button.turn the handwheel to
seek the position at which the push button goes further
into the depth.Then keeping the button pressed,turn the
handwheel and set the desired scaale to the aligning
mark. Note:Stitch length adjustment must only be made
after the differential feed ratio has been changed.

] A/

T sz [l

Lh | Aligning Mark N O®m
1) ki

LRIRTSHOETS

SRSINEDERSESIRAZED, FRERSIRNZED, T
SHIAZIENER SIS

Thread tension

Mack tension adjustrments with the needle thread knob(1).top cover
thread knob(2),and looper thread konb(3). -

424N AYE
SEWAER, DEHRERE R BEAE.
Cleaning the machine

Mainly the slots of the needle plate and

the feed rows should be cleaned.
)



et

LEREASTIRENE, ESHNEERT, BIEEREERT

R
25 ERFERTREFLAYRIRAL.

Replacing the needle

1.Check the needle carefiilly to see that the scarfis turded to the rear of

the machine.
2 mnsert the needle to the proper depth , and fasten securely.

OK!

LIEERT i IR W 4.
* [Note] Do not remove the

KENUHATERR

Cleaning the o1l circulation

IR R S E R

ol iERT, ETHNARSBRER—R
ol A E BTN A T—R!

Cleaning and replace the oil filter

[ OK! NO!

eCheck and replace the oil filter every six months.

e Check and replace every 6 months !

Al
MmN ER, BEERFE—NAREER—

NAEHR—R.

Replacing the oil

R RE, &

Replace the oil one month after the frist use and every

six months thereafter.

HELRMER  STANDARD ADJUST TABLE ~ (mm)
4 s = w @
HOFALOLED 26 3245 83487 45
BSEAA-02BE
856940308 i
56940508 64 81 1831 8387 L] 17
B5694-0788
5698 0RAC 356 85 iris 8387 455 17
#569A-2388
g 364 81 2841 8387 455 17
85694-23GRIL|
356
85690-2188 = 115 2831 113~117 455 17
BSEGA-23RBL 256 115 2841 [T 455 7
856947388 356 81 28731 8387 4575 7
B5694-23GEL 256 81 28431 8387 4575 17







EEEAE (Bushing assemblies)

Fu | auts [ %S o5 bescription M
Ref.No| Part No |Ref. Part. no Number
1 301780 250215-2 HLFE machine frame 1
2 30103036 JEMARTFHER  |bushing 1
3 30103037 A EHER bushing 2
4 30103042 210297 Tt 2 SR A bushing 3
5 30103062 HHTEM bushing 1
6 20103020 250141 BOEFHER  |bushing 2
7 30103017 T &R bushing 1
8 001039 07| 0 ring 1
9 30103038 MEEHESNAMER  [bushing 1
10 30103035 JE A bushing 1
11 30122039 i plug 1
12 30103021 250135 TE AT B bushing 1
13 30103010 FHERH bushing 1
14 30103019 AT B bushing 1
15 20103014 RIS EH 582 [bushing 3
16 (30221016 255020 ] e pipe 1
17 [P03005 B4 4X8 pin 1
18 (20622019 210586 i plug 1







— | EFHEME (Frame assemblies)

FE | Anks | 3%4S o beserintion B
Ref.No| Part No |Ref. Part. no Number
1 301530001 250117 BLoeHRET shoulder pin 4
2 30111001 206590 AR oil level gauge 1
3 30122004 240228 MHE=] plug 1
4 (30122006 240052 biib=4 plug 4
5 30122008 208173 MHE=] plug 3
6 30122005 240110 MHE=] plug 1
7 H01001 240001 4k 18 ring 3
8 30112001 255002 DT filter 3
9 (30112002 250049 R cover 1
10 |S01002 7017 B2ET M4 X6.5 screw 2
11 30122010 240127 it mark 1
12 |R03001 210679 HE] 2.5X4 pin 2
13 (30137001 250233 B sticker 1
14 30122007 205088 HES) plug 1
15 |S01004 7019 BRET MAXT.8 screw 1
16 |W01001 303448 s 4 washer 1
17 |S12004 4556 B2ET M6X 10 screw 2
18 20131063 LN sticker 1
19 30137003 N sticker 1
20 30122036 BsEaicl sticker 1
21 (30137004 LN sticker 1
22 (30101005 250003 A top cover (right) 1
23 |L02001 7084 BEFE M4 X8 screw 8
24 (30122003 250004 A gasket 1
25 30101004 250069 WA top cover plate (left) 1
26 30122002 250020 N R gasket 1
27 30131003 250215-2 e R name plate 1
28 001001 074 15X 2. 65 o ring 1
29 |S05001 $24] M10X27.5 screw 4
30 W02003 g 10 washer 4
31 |P01001 el pin 2
32 |P02001 el pin 1
33 30101068 WA top cover plate (left) 1







—. HBE5REM (Cover assemblies)

Py | AR S 8 Description s
Ref.No| Part No |Ref. Part. no Number
1 301435 250016-AUD MLk A (BHE)  |arm cover (left) 1
2 301511001 5242 BILSk A i BRAT screw 1
3 30122036 250017 Bk 72 55 2 washer 1
4 S04019 7021 BRET M4 X 12 screw 11
5 (30128001 240263 g washer 1
6 301433 250149 s (W) arm cover (top) 1
7 30122012 240226 ESE plug 1
8 30111022 17910705 TR 0il sight window 1
9 30122013 250019 i washer 1
10 [30112102 ORaEa needle bar cover 1
11 |S01004 7019 W2ET MAXT.8 screw 3
12 (301511002 P B RET screw 1
13 [30112006 250023 U F/al A threan takeup cover 1
14 (300135 250005 TR LR (554 ) Llooper thread guide cover 1
15 |W01003 207924 HpE 6 washer 1
16 (30111004 250022 et puller cover 1
17 (301511003 7075 e RARET screw 2
18 301530002 7089 Je A i FERRAET screw 1
19 30127001 250051 i S flat spring 1
20 [S01002 7017 B2ET M4 X6.5 screw 2
21 [S01007 7023 B24AT M4X13.5 screw 2
22 130122015 210025 [ AYTE cushion 2
23 [W01004 204585 i 5 washer 2
24 [so1011 7024 $24] M5X 10 screw 2
25 (30111003 250257 AN PSR eye guard 1
26 |S01006 I2ET M3X4.5 screw 2
27 [W01002 202875 s 3 washer 2
28 30112005 250256 R bracket 1
29 W03001 T 6 washer 2
30 301520001 7066 PR PRE ERRET  |screw 1
31 (30112004 250255 37 =8 e bracket 1
32 [s01004 7020 B2ET M4X 7.8 screw 2
33 [wo1001 303448 P 4 washer 2
34 [30137005 IR BN sticker 1
35 [30337001 [akaNcE sticker 1
36 300136 250011 ATEEZEE (58 |arm cover (top) 1

10




8569A(@)

8569FAZ)

8569FAQ)

11




=. #5534 (Cloth plate assemblies)

Py | AR S 8 Description s
Ref.No| Part No |Ref. Part. no Number
1 S01005 7020 B2ET M4 X 10 screw 3
2 S02001 7043 IRET M4 X6 screw 1
3 300139 250052-BSD KA (BHE) |bed cover (left) 1
4 300137 250074-ASD FHEE% (BHE) |bed cover (right) 1
5 S01003 7021 BRET M4 X 12 screw 9
6 (30115001 250071-91 HERR cover 1
7 300138 250039-SD M= A (5% |side coverassy 1
8 301520004 250037 55 & B 44T screw 1
9 30128002 201191 S P spring 2
10 301530006 250038 FHIRET pin 1
11 |S10001 4535 IRET M3 X4 screw 2
12 |S01002 7017 B2ET M4 X6.5 screw 2
13 [30122015 210025 [ ATE cushion 2
14 301530002 7089 Je ) 5 FERRAET screw 1
15 |N01001 4821 BREE M4 nut 1
16 30112008 250047 P2 bracket 1
17 |S01004 7019 BRET MAXT.8 screw 2
18 30127002 206023 0 55 3% flat spring 1
19 30112079 N Eds) bed cover 1
20 20528017 720 washer 3
21 300793 M 35 & Fd cover 1
22 (3011101900 GEaWmA bed cover 1
23 [3011101900 At bed cover 1
24 300654 265 (BHE) bed cover 1

12




13



. “FHhEBM: (Hook shaft assemblies)

Py | AR ZxEAM 5 8 Description s
Ref.No| Part No |Ref. Part. no Number
1 400068 250501B-91 i crankshaft assy 1
2 400060 2505009-92 HEEAFAAF connection assy 1
3 201520015 7015 I24T M3.5X 13 screw 4
4 30104002 252008 T Bt A crank 1
5 S05002 4534 24T M6X0. 75X 19screw 1
6 S12002 4545 BRAT M3 X4 screw 1
7 30103004 250506 SRS joint 1
8 S12003 4555 BRET M6 X7 screw 2
9 $10029 4547 B24T M6X0.75X5 [screw 12
10 [3012400300  |250508-91 MHESEHVIN bearing 1
11 30103006 250508 SRLHESS bushing 1
12 30103008 250543 LTS bushing 1
13 [3012400400 MHESEHVIN bearing 1
14 (30125006 250511-1 iR i gear (lower) 1
15 (30103009 250530 AL bushing 1
16 [B01003 250504-91 Hhi& 63047 bearing 1
17 |301S11004 4019 b X RET screw 1
18 |W02001 202286 i 5 washer 1
19 30108001 250514 il R4 P cover 1
20 [S01004 7019 BRET MAXT.8 screw 2
21 30101015 250515 RS machine puller 1
22 [S10009 4541 PRET M6 X8 screw 1
23 [S12001 4556 PRET M6 X8 screw 1
24 (30128005 240126 g washer 1
25 [S05003 4501 B2%] M5X 10 screw 1
26 30102066 250507 INEE shaft 1
27 [oo1001 206837 OMIfE 15X2.65 |o ring 1
28 (30135002 206050C 735 i timing belt 1
29 (30126001 250525 1 REREE] adjusting bar 1
30 [30109001 201074 X guide 1

14



jack01
2


15



H. _EHh#H Main shaft assemblies)

rs | affs | sEAE o P Bkt
Ref.No| Part No [Ref. Part. no Number
1 400307 250526892 EHATHh A motion assy 1
2 S10004 4592 SRET MBX1X12 screw 2
3 |S01011 7028 25T M5X 10 screw 2
4 [S08001 7153 25T M6X0.75X3.5 |screw I
5  |S11001 7152 24T M6X0.75X6  |screw 1
6  [30103015 250526 R E bushing 1
7 400065 250517A F- crankshaf't 1
8 400061 253500-92 EEATFA connection assy 1
9 S01003 7021 PEAT M4X 12 screw 2
10 |s01008 7015 HEET M3.5X 13 screw 2
11 30104006 253501A A crank assy 1
12 |S05002 4534 H2ET M6X0. 75X 15. 2screw I
13 [30103004 250506 i joint I
14 |S12003 4555 B2ET M6X0.75X7  |screw 3
15 |S10029 4547 25T M6X0.75X5  [screw 11
16 30109003 250524 bl i B balance weight !
17 |S10002 4514 24T M5X5 screw 2
19 [3012400400  [250529-91 HESET VS bushing 1
20 [30103012 250529 R bushing 1
21 |30125002 250521 N b v gear (upper) 1
22 13012400400  |250529-91 BRSPS bearing 1
23 130103014 250528 R E bushing I
24 |BO1005 7k 6203 hearing 2
25 130202004 Ji Bl shaft 1
26 301434 250523AUD T G handwheel 1
27 S12001 4556 24T M6X8 screw 1
28 |S10009 4541 #RET M6X 8 serew 1
29 |S05004 4501 BRET M5 14 screw 1
30 [W01004 204585 i 5 washer I

16




3HckH(3-needle)

21k (2-needle)

17



75 ~ EHAFER1E (Needle bar assemblies)

Fs | Ans | %45 o beserintion B
Ref.No| Part No |Ref. Part. no Number
1 30102008 251000-91 BT needle bar 1
2 30102009 206061 BRAEIPS needle bar pin 1
3 301511005 5325 BIATHL S IRET screw 1
4 30105005 206052 B IER link/needle bar drive 1
5 (30102010 206053 BEFF R pin 1
6 B07001 240098 Bk 8X 12X 12 |[needle bearing 1
7 30128006 240101 FEFEM LR |washer 1
8 30109004 206063 ORARGES block 1
9 30109005 206062 RSP guide block/needle bar 1
10 [301S11024 7082 TP HEIRAET screw 2
11 |S01003 7021 BRET M4 X 12 screw 2
12 30127003 251009 EHHE spring 1
13 30123002 179040-05 B felt 1
14 30134001 257518-56 356%t il needle holder 1
15 |S10026 4554 PRET M3X 3 screw 2
16 |S10026 4554 PRET M3 X3 screw 3
17 30115002 35641 needle plate 1
18 [301S17001 5373-HC EF IR AEET screw 2
19 30109006 251007 i bracket 1
20 [S01004 7019 B2ET MAXT.8 screw 2
21 (30134006 240%t needle holder 1

30134004 24851y needle holder 1
22 (30122018 240123 B i 2 cushion rubber 1
23 (20523005 202176 Mk oil wick 1
24 (30112009 206524 HESEEN oil wick retainer 1

18



jack01
2


19



. P14 (Needle guard assemblies)

Fs | arts | sEHS i |pescription B
Ref.No| Part No |Ref. Part. no Number
1 |B01001 Hh& 60047 bearing 1
2 $10028 4539 IRET M5X 6 screw 2
3 400062 255501-92 HEEAFAAF connection assy 1
4 S01008 7015 I24T M3.5X 13 screw 2
5 301511024 7082 TP T HERAET screw 1
6 30104007 306093 B crank 1
7 301512001 5084 AR IR AT screw 2
8 30126003 205495 TR pin 1
9 30102011 251518 P shaft 1
10 30123001 206748 B felt 3
11 |20523005 202176 ka4 oil wick 1
12 (30128008 240102 P H AR ] washer 1
13 |H05001 205061 49K 10 ring 1
14 30122019 204052A i oil seal 1
15 (30104009 251519 PFEFESE lever assy 1
16 |S05003 4500 B2ET M5X 10 screw 1
17 |W02001 303067 i 5 washer 1
18 |S01002 7017 B2ET M4 X6.5 screw 1
19 (30117002 2575518 Ak EE] needle guard (rear) 1
20 |30117003 257553 iIEakAEE] needle guard (front) 1
21 [so01012 7031 BRET M2. 5X4 screw 1
22 [001001 0% 15X2.65 |o ring 1
23 (30110002 251517 PCor e eccentric 1
24 30122017 LD IS oil seal 2

20




21



I\  ZEFEE (Looper assemblies)
Py | AR ZxEAM 5 8k Description s
Ref.No| Part No |Ref. Part. no Number
1 3011700900  [257550-91 e looper 1
2 30104012 252007 gt looper holder assy 1
3 S01004 7019 W2ET MAXT.8 screw 1
4 S05004 4501 BRET M5X 14 screw 1
5 W02001 303067 g 5 sring washer 1
6 S01014 7085 24T M6X0.75X9. 6 [screw 1
7 20622019 HES] oil seal 1
8 30102014 252006 LSR5 shaft 1
9 30110005 252000 EE T I ity eccentric assy 1
10 |S10006 4539 IRET M5X 6 screw 3
11 400063 252001-92 HEFF A connection assy 1
12 201520015 7015 I24T M3.5X 13 screw 2
13 (30109007 252010 PR balance weight 1
14 |S01009 7011 BRET M3X7.5 screw 2
15 (30104010 252002 L EESEY crank 1
16 (30128008 240102 FREE e washer 1
17 (30102013 179399-05 EEFFH pin 1
18 (30128032 240062 g washer 1
19 |NO1004 4805 BEEE M5 nut 1
20 (30102015 252003 FREhFL K block pin 1
21 30128010 208028 g washer 1
22 130108002 208029 i Ca 421 Pl collar 1
23 [301S12001 5084 AR RRET screw 1
24 |N01001 4802 IR M4 nut 2
25 130102012 252004 PR Hh shaft 1
26 [H05001 205061 ik 10 ring 1

22




23



L. FEEEH (Feed dog holder assemblies)

F5 | ARls | %645 o5 Deserintion Ao
Ref. No Part No Ref. Part. no p Number
1 3011400700 257259-16F EIEA T AL |nain feed dog assembly 1
2 30114001 356, 3641444 |main feed dog 1
3 301530003 5590 ZREATIZE]  |screw 2
4 400066 252500-91 EENIEA A LA Imain feed bar assembly 1
5 30114002 356, 3645+ |differntial feed dog 1
6 20123021 202175 £k 0il wick 1
7 30103022 204129A B bushing 1
8 $10006 4539 I2E] M5X 6 screw 4
9 30102016 204128A At o il eccentric pin 1
10 1301512001 5084 A AT screw 1
11 [30109008 205857 R block/feed bar guide 1
12 30128011 204439A Lo H washer 1
13 301517002 5317 (R o B AR ET screw 1
14 [30109009 252504 TR guide (right) 1
15 [30103031 206571 Z B bushing 1
16 30109010 252507 JE AR guide (left) 1
17 [L02003 7019 MR M4 X7 screw 2
18 30122020 206133 R iES) oilshield 2
19 [30109011 252509 PR cover 1
20 30109012 252508 PR guide (lower) 1
21 1S01005 7020 24T M4X 10 screw 2
22 B0O7002 206128 A& 12X 15X 10 |needle bearing 1
23 130109013 252519 EERRIEEEN block 1
24 130108003 252520 Al A Y P washer 1
25 130104013 206562 FH)IEAG Y link/main feed 1
26 |B07003 206125 Ik 17X21X10 |[needle bearing 1
27 130103023 252521 Al o il A eccentric 1
28 130103024 252522 IEA T A regulator 1
29 3010306500 252523-91 VR eccentric retainer 1
30 1301530004 252516 A AR IEAT screw 1
31 30128012 240125 T 28] spring 5
32 130103026 252525 HEE spacer 1
33 1301816001 252543 e LR nut 1
34 [S10002 4514 IRE] M5X5 screw 1
35 1301530005 206120 T ALRET screw 1
36 (30103027 206119 EH T bushing 1
37 130109014 206563 A AT B guide block 1
38 130128013 200098 HH washer 2
39 1301516002 3044 75 fH 8 ) nut 2
40 [301S30006 206123 F) F BB ET screw 1
41 30103028 206566 EREE bushing 1
42 130129001 206565 JE P ring 1
43 130105010 206564 2 B IEAG R link/differental feed 1
44 130109015 251520 T EEPER bracket 1
45 1501004 7019 25T MAXT.8 screw 3
46 130102017 252526 (AN R R il pin 1
47 130127004 240122 R spring 1
48 1001004 206366 OfIE 4%1.8 o ring 1
49 30128032 204585 HlE washer 1
50 [H05002 200555 4B 5 ring 1
51 30103029 206569 EREA YT pin 1
52 1S12005 4546 B2ET M4 X4 screw 1
53 13010401500 252527-91 Z A |crank 1
54 1S01012 7031 I2AT M2.5X4 screw 1
55 130102018 252510 =)l shaft 1
56 |S10002 4514 B2ET M5X5 screw 1
57 130123002 207358 ESti) felt 2
58 130103030 240119 Z ) il B spacer 1
59 30126016 ELEE A iR pin 1
60 [30127026 R spring 1

24




25



+. ZzhEk (Differential assemblies)

FE | Anks | 3%4S o beserintion B
Ref.No| Part No |Ref. Part. no Number
1 (30103032 252531 PIES block 1
2 (30109016 252532 b X guide/block 1
3 (30105012 252533 HEFF lever 1
4 S05005 4531 BRET M5X 12 screw 1
5 301520006 5316 HEFFERIRET screw 1
6 (30108004 240271 &1 ring 1
7 301511007 35827 4P RRET screw 1
8 301520001 7066 PR RE EWRET  |screw 1
9 (30127005 252536 Lk spring 1
10 |001005 240129 OMME 7.5%1.8 |o ring 1
11 3011201100  [252539A91 FEAR A bracket 1
12 |S01004 7019 B2ET MAXT.8 screw 5
13 30122021 240162 SHEpE plug 1
14 (3011201300  |252664-91 WA T AT lever assy 1
15 30112015 252538 TR scale plate 1
16 |S01003 7021 BRET M4 X 12 screw 2
17 30203019 240124 e spacer 2
18 (20109005 210171 LERERGGE2S stopper 2
19 |301S11008 2905 IRET screw 2
20 [W01006 201185 s 4 washer 2
21 [301S16004 210167 E B nut 1
22 [301S30007 5486 WA TIRET screw 1
23 [30128014 211301 g washer 1
24 |301S11023 FHEMRET (BD screw 1

26




27



+—. EHEE (Presser form assemblies)

FE | ARKE | BEHE o Decerint M
Ref.No| Part No |Ref. Part. no i escription Number
1 3013002502  [253000-91 MR 22 adjusting bar 1
2 301516005 253003 TR nut 1
3 30127006 240112 B spring 1
4 30104017 206139 FE L Sk presser bar clamp 1
5 S01003 B2ET M4AX12 screw 1
6 30112016 206157 R L SRR link 1
7 301520007 5386 BRET screw 2
8 3013002500 W R BEAT LA adjusting bar assy 1
9 3010901700  [253005-91 SHUER AN guide assy 1
10 S11025 7025 HEET M4 X 12 screw 2
11 30127008 240113 I spring 1
12 [30722004 2530530 145 0il guard 1
13 [001006 240095 0%I[ES8. 5X 1.8 o ring 1
14 [30102020 253004 & B presser shaft 1
15 30112017 253028 JE = finger guard 1
16 [S01006 7010 B2AT M3X 4.5 screw 1
17 W01002 202875 3 washer 1
18 30116020 257460-40 240 i presser foot assy 1

3011601300 356 % il presser foot assy 1

3011601400 364 [ JiHI presser foot assy

30116005 356 &1 (02%44) presser foot assy 1

30116006 3645 (02%4) presser foot assy 1

30116003 356& 1 (05%) presser foot assy 1

30116004 364 &5 (05%Y) presser foot assy 1
19 301S11010 1170-3 ) screw 1
20 30102021 253008-1 6 R il shaft 1
21 30127009 253010 60 b spring 1
22 130108005 206156 14 ring 1
23 [301512001 5084 IRET screw 3
24 30108006 192024 14l ring 1
25 [30722004 2530084 HES] 0il seal 1
26 30104019 206149 o i 1 bell crank (upper) 1
27 |301S11011 5187 24T screw 1
28 30112018 253011 6 5 AR E R link 1
29 [301520008 5184 24T screw 2
30 [30104020 206148 6 & AR 1T bell crank (lower) 1
31 [301S20013 41386 IRET screw 1
32 (30102022 253013 0 Al shaft 1
33 [30112019 253014 R TF lever 1
34 |S01011 7028 25T M5X 10 screw 1
35 30112020 253015 £ 5 A R bracket 1
36 [S01004 7019 BEETMAX 7. 8 screw 2
37 S01016 4549 WEATMS X 17 screw 1
38 |N01004 4805 2 REM5 nut 1

28




29


jack01
3


+=. B4 (Needle feeding assemblies)
Fs | Ans | %45 o beserintion B
Ref.No| Part No |Ref. Part. no Number
1 30117005 257565 R spreader 1
2 30104022 254516 MREFLE lever/assy 1
3 S01005 7020 B2AT M4X 10 screw 1
4 S01017 7022 BRET M4 X 14 screw 1
5 30102023 254508 EE i crankshaft 1
6 20108006 212039 &1 collar 1
7 201511033 S071 4P RRET screw 2
8  ]20123021 202176 e oil wick 1
9 30123008 207925 B LB felt 2
10 [001008 233020 0%ipE 9% 1.8 o ring 1
11 (30105013 254506 MEEHR BT crank 1
12 |S10029 4547 I24T M6X0.75X5  |screw 2
13 [30126005 254507 MREF RSN block 1
14 (30102024 254519 PR b shaft 1
15 [30128015 206180 PR b 2 ] washer 1
16 |H05004 306671 i 12 ring 1
17 30110007 254501A MREF R eccentric assy 1
18 |S10002 4514 IRET M5X5 screw 2
19 400059 254511 MEETIEAT connection 1
20 30104024 254503 MRS AR crank 1
21 [S05002 4534 24T M6 0. 75X 15. 2[screw 1
22 (30126006 254504 R screw 1
23 30128032 240062 g washer 1
24 |N01004 4805 IR M5 nut 1
25 30128018 B washer 1

30







+=. M&EH (Thread loosing assemblies)

Fs | Ans | %45 o beserintion Kok
Ref.No| Part No |Ref. Part. no Number
1 [3010403200  |254000-91 FALRHIARTT lever 1
2 30103040 254022 LHES spacer 1
3 301811013 12055 e T E MRET screw 1
4 (3010403100  |254003B91 FALRHIART crank 1
5 S05005 4531 BRET M5X 12 screw 1
6  [Wol010 202868 8 washer 1
7 30113001 254008 USRS thread guide 1
8 S01004 7019 B2ET M4 XT.8 screw 4
9 30102026 192120 et pipe 2
10 30112021 254009 JEAR bracket 1
11 |S01002 7017 B2ET M4 X6.5 screw 1
12 |W01001 iE 4 washer 1
13 [3011300300  |254023C9U TR S A tension conrol mechanism 1
14 |3011304200  [254023E9U =k A tension conrol mechanism 1
15 (30113003 254019 AR bracket 1
16 30112022 244021 o 2R AR thread releaser 1
17 3011300400 254010A9U WA (59) tension spring assy 2
18 3011300500 254010B9U VLA (D tension spring assy 1
19 3011300600 254212C9U WA (5D tension spring assy 1
20 [30113007 254020 AL AR thread guide 4
22 (30103041 206202 e spacer 4
23 [30127010 306301 YRR spring 1
24 (301530009 5447 W HRRET screw 1
25 3011300400 VLR HM (5D tension spring assy 3
26 30113007 254020 AL R thread guide 5
28 (30103041 206202 WTE spacer 5
29 (301516006 208447-UA W R RE knob 1
30 301S30010 1817-2A 9L screw stud 1
31 30128016 210319 e tension disc 2
32 (30111005 208450-UA W BB 55 spring shield 1
33 30127011 201037 WEE (58) spring (heavy) 3
34 30127012 201086 WEE () spring (medium) 1
35 [30127013 201068 TR (59 spring (1ifht) 1
36 [30111006 208448 WIEIEEIE ratchet 1

32




8569A-01 Dz 4h
Except 8569A-01D

8569A-01D,01 M&4h
Except 8569A-01D, 0IM
8569A-01D.0IMZ 28
Excgpt 856’9&—0%)%01}{ @O

8569A-01 M4
8569A-01 MIKAE P Except 8569A-01M
Put in accessory 8569A-01M

S

8569A-01 M 4 M
Put in accessory 8569A-01M

33




+00., F&#44 (Thread loosing assemblies)

FE | AR | BEkE e — B
Ref.No| Part No |Ref. Part. no sk == Ae Number
1 20608003 240201 i) ring |
2 301512001 5084 (AR AT screw 2
3 30102028 253503 2R Ed (P shaft |
4 30128019 204107 R washer |
5 W02002 201252 i 4 washer 1

6 S05048 4527 BEETM4 X 10 screw

7 20622019 i plug ]
9 30101018 253504 U A0 lever 1
10 S05004 4501 IEET M5 X 14 screw ]
11 W02001 303067 HH 5 washer 1
12 30113009 2535056A He ot 2R i thread take-up 1
13 S01004 7019 BRET M4 7.8 screw 5
14 W01001 303448 pE 4 washer 2
15 30113010 253507 — Lt 2% thread guide 1
16 S01006 7009 BEET M3X4.5 screw 1
17 30113011 253h08A RS e thread guide |
18 206530016 7170 BETMA X 4. 5 screw 1
19 30112023 2535097 BT S A thread support 1
20 30128034 202h88 1 [E washer 1
21 20112033 137108 et thread retainer 2
22 |30112027 253544 fik Yo 6 [ 5 4 thread guide 1
23 301530035 BEAT screw 1
24 W01001 303448 HpE 4 washer 1
25 30113012 253045 B AT ik 28 i holder |
26 30113013 234521 i AT thread guide 3
27 510001 4535 BEET M3 X4 screw 3
28 S01006 7009 PEAT M3 X 4.5 screw 2
29 |30112024 253516 UJH 3 £ thread tension bracket 1
30 [S01001 7018 BEET M4X 7T screw 4
31 30112025 234561 SR thread guide 1
32 130112026 253593 JE£L MR thread retainer |
33 30127014 253517 U8 [ spring 1
34 301520009 WO9070-2 LT SCrew 1
35 30112028 353506 Kt 2R TR thread take-up 1
36 30112030 253515 RIS 4 thread guide 1
37 30112033 253511 MEEF ik 2k thread guide |
38 30112029 253514 MR 28 thread guide |
39 S10005 455H4 BEET M3 X3 Screw |
40 30112031 253548 MEEF L gkt thread guide |
42 130127016 211388 RKEE spring |
43 30112032 253547 PELEF — IR ek 2k thread guide ]
45 |3011203200 MREF —IRALERAME  [thread guide ]

34




35



+H. FTRMHAIMEEM (Outside cam assemblies)

FE | Anks | 3%4S o beserintion K
Ref.No| Part No |Ref. Part. no Number
1 30102065 T4 kel shaft 1
2 103004 ik 12 ring 1
3 [B04017 & 60017 bracket 2
4 HO1011 ik 28 ring 2
5 30125004 INEIZE R small gearl 1
6 30125005 /NGB 2 small gear?2 1
7 S10003 B24T M6X0.75X5 [screw 4
8 30135005 NGz small timing belt 1
9 30113016 JURA7 thread guide 1
10 |S12005 BRET screw 2
11 |S01001 BRETMA X 7 screw 1
12 30103075 AN A [recycle sleeve (right) 1
13 (30103076 AN EE [recycle sleeve (left) 1
14 |S10014 WRET M5 X4 screw 4
15 |B06004 K 6801RS bracket 1
16 |20108002 4Bl washer 1
17 [201515003 P R MRET screw 2
18 (30103071 TN A H AT thread takeup 1
19 |S10002 IRET M5X5 screw 2
20 30122100 HiES) plug 1
21 |30112070 FTER RSP bracket 1
22 |L02001 BRET M4 X8 screw 1
23 |S01004 B2ET M4X7.8 screw 1
24 301520020 5T screw 1
25 W03007 B washer 2
26 W01002 B washer 1
27 [207s11020 AT M3 X4 screw 4
28 (30727006 JURS 3 flat spring 1
29 |30112087 TE LR bracket 1
30 [30112069 S bracket 1
31 30112085 T2 R thread guide 1
32 30313019 Tl (5 thread guide (left) 1
33 30313020 s ChD thread guide (right) 1
34 |30113017 L4 thread guide 1

36




37



+75.  EIEHH (Lubricatrion assemblies)

s | affs | %4 o P Bkt
Ref.No| Part No [Ref. Part. no Number
1 30121012 255003 el i1 0il pipe 1
2 30123010 240136 L felt I
3 [30126008 210766 BET pin I
4 [$10002 4514 24T M5X5 screw I
5 30123009 255021 HiEY felt 1
6  [3012101400 255039 2 pipe 1
7 30127019 200136 [ latch 1
8  [S01004 255005 24T MAXT.8 screw 1
9 30121007 240143 e tube |
10 |30121005 240144 T tube 1
11 [30121022 240135 D4 X 6 tube !
12 [30136002 255038 Rk Jjoint !
13 [20129002 202199 WMERE clamp 6
14 30112039 255006 EeiEs oil guard I
15 [S01002 7017 B2E] M4X6.5 screw 3
16 3012101500  |255007-91 RliRERA| oil distributor I
17 |N01001 4821 ERE M4 nut 1
18 [30121022 240134 DAX DEIHE tube 1
19 |Wo1001 303448 HpE 4 ring 1
20 [30121009 255010-91 I oil distributor 1
21 |20122033 W washer 6
22 |30121021 240270 O5X OTHE tube 1
23 [30136005 200136 RNk A 4 ks Jjoint !
24 30129006 202199 WERE (O clamp 2
25 301530013 200152 i BEAT joint screw 2
26 [30136003 255035-91 i A 1k pipe 1
27 |301830012 255037 THEIRET screw I
28 30121021 205113A D5 X O T tube I
29 130136001 200136 Wk joint 2
30 |201S30004 200152 ik BRET joint screw 1

38




39



+-t. WEEH (0il pump assemblies)

FE | Anks | 3%4S o beserintion B
Ref.No| Part No |Ref. Part. no Number
1 3012000100  |255040-91 MHEREAREE oil pump assy 1
2 30102031 255024 SHERE shaft 1
3 (30120004 255025 HER rotor 1
4 (30120007 255026 HER rotor 1
5 (30120005 255027 HEE rotor 2
6 (30120008 255028 HEE cover 1
7 301520011 7105 IR IRET screw 2
8 S05006 7026 BRET M4 X 25 screw 2
9 30125003 255019 TR R4 worm wheel 1
10 |S10002 4514 IRET M5X5 screw 2
11 |S05004 4501 BRET M5X 14 screw 2
12 301530014 VR ET joint screw 1
13 30101023 255000 MHER 0il reservoir 1
14 |301S11015 5138B iR ET screw 1
15 20528014 202287A g washer 1
16 |S05007 4504 B2ET M8 X 20 screw 5
17 (30122025 255001 TH A 3 o ring 1
18 20136001 206233 JEMAE filter element 1
19 301S30016 210200 WEET bracket/filter element 1
20 [oo1010 206431 O 38.7X3.55 |o ring 1
21 (300140 210201-SD JEIMAS cover 1
22 [S01003 7021 B2ET M4 X 12 screw 3
23 (30131004 9A3002 SR UL filter seal 1
24 30120002 MHE S R fixed plank 1
25 (30220001 HERZ G o)) oil pump (up) 1
26 (30131004 MR O™ oil pump (down) 1

40




41



+I)\. HEEHEEB M (Silicon oil delice assemblies)
FE | Anks | 3%4S o beserintion B
Ref.No| Part No |Ref. Part. no Number
1 30101027 255013 MUEFA HI 2% needle cooler (lower) 1
2 S01015 7010 IRET M3 X5 screw 2
3 30123012 255014 TR felt 1
4 (30126009 210766 B pin 1
5 (30121021 240117 D5 X O T tube 1
6 30127020 206115 WE RS R bracket 1
7 S01004 7019 B2ET MAXT.8 screw 1
8 20123021 202175 Mz oil wick 1
9 30129006 202199 WERE OO clamp 2
10 30101026 255015 NREH & silicone oil reservoir (lower) 1
11 30122026 255016 N cap 1
12 |S01005 7020 B2ET M4 X 10 screw 1
13 300141 207066-UD RS (WHE) |silicone oil reservoir (upper) 1
14 30112040 207067-UD Tk & e cap 1
15 |P03008 206781 B 2X6 pin 2
16 30123011 207068 FE A felt 1
17 |S01006 7009 B2ET M3X4.5 screw 2
18 |W01001 303448 s 4 washer 1

42




43



+M. REEH{E (Thread apool assemblies)

FE | AnfE | BERE o S—— B
Ref.No| Part No |Ref. Part. no B Number
1 3013102700 A iRLE thread assy 1
2 30102032 503-5SA R HE thread bar(loer) 1
3 30128024 509 gl il washer 2
4 30101028 505SA feggan bracket (3-spool) 1
5 30101029 505SA faekae bracket (3-spool) 1
6 20131006 380A R spool pin 5
7 W02002 201252 i 4 washer 5
8 30101030 527-SA QSRS bracket (3-spool) 1
9 20631025 381-SA S e R ey spool tray b
10 20631024 507 FERL A cushion 5
11 20131008 382-SA el EE spool retaining fin 5
12 L02004 7102 BEET M6 X 34 screw 2
13 [W01003 512 P 6 washer 2
14 504001 4022 BEET M6X 10 screw 2
15 30102034 502-SA S e thread bar (upper) 1
16 30129005 504-SA B R [ joint 1
17 S04002 4021 BEET M5 X 16 screw 4
18 NO1004 4805 R M5 nut 4
19 30111008 383-SA pE=il bracket 1
20 30113018 384 SR thread guide har |
21 504003 4014 BEET M4X 25 screw 1
22 130101031 52TASA STRUES S bracket I
23 20631017 233-5A [ 5 75 holder 1
24 S04004 4012 BEE] M4X 15 screw 3
25 NO1005 4803 WEEE M4 nut 9
26 20131036 293A it 2k thread guide bar (5-spool) 1
27 20631019 293B ol thread guide bar (6-spool) 1
28 30103045 506 e E thread guide 5
29 30122027 386 HEE rid cap |
30 N01026 5476 BEAE M18X 1.5 screw 1
31 30128062 15 iz 1] washer 2

44




A OB D

)
5]

I
machine table mechanism (put in accessory)

&t

45



—+. WEFEHREE (0i1 plate assemblies)

Fs | Ans | %45 o beserintion B
Ref.No| Part No |Ref. Part. no Number
1 3010103200  [9048 GHRIRET (—F) screw (set) 1
2 20131028 206336 FEAL [ 2 iR BF nut 4
3 20131027 4512 FERR A 7S FIRAT bolt 4
4 20131029 206337 K washer 8
5 20131030 205764 BifRE rubber cushion 4
6 30122031 205467 = T el spacer 4
7 20131056 272 A SAIRT (6mm) allen key driver/6mm 1
8 400247 259000 MHENE RS rest board 2
9 301530018 7093 BRET screw 4
10 [30122029 206338 TH A el R 2 rubber cushion 4
11 (30112041 206329 B TIIR treadle chain guide 2
12 |So1011 7027 B2ET M5X 10 screw 4
13 20131029 206337 KEJE washer 8

46




47



—+— . DI#MHE R (DI specific parts)

Fs | Anfts | zE#E o Descrintion Kok
Ref. No Part No Ref. Part. no Number
1 301780 250215-2 ML OBTE) machine frame 1
2 504010 BEETMA X 5. 5 screw 2
3 W02004 Y washer 1
4 114530001 T2 screw 1
5 3013300300 FEHLZE A plulley 1
6 S01011 W2ET screw 3
7 30111031 AL plulley cover 1
8 2013001000 LEDX] ZH4%: LED light 1
9 W01001 e washer 1
10 |S04019 BEETMA X 12 screw 1

48




| HAEREEA

49


jack01
3


—+=. 03. 08%F#E14 (03. 08 specific parts)

FE | Anks | 3%4S o beserintion K
Ref.No| Part No |Ref. Part. no Number
1 301511024 TP HERAET screw 2
2 W01001 4 washer 2
3 30112065 ZERMEIR fabric guide 1
4 30112066 ZERHER2 fabric guide 1
5 30109020 e d R fabric guide 1
6 S01036 IRET M3 X3 screw 2
7 30109021 i 2P fabric guide 1
8 W01009 Pl 5 washer 2
9 30112064 i g f 2 bracket 1
10 |So1011 B2ET M5X 10 screw 2

50




8569A-01D




—+=. 01DEHEH (01D specific parts)
F | anfrs | S o5 beserintion HE
Ref.No| Part No |Ref. Part. no Number
1 [30112151 ek g 5 I 22 thread guide 1
2 30113052 BEFFId 2 )3 holder 1
3 30113056 JUR7 s thread guide 4
4 [s10001 WRET M3X 4 screw 4
5 30113053 Kot 2k thread take—up 1
6 (30113054 VUHR S 2 thread guide 1
7 30113057 WreE thread guide 1
8 (30134020 B needle holder 1
9  [301S17050 HRET M3X3 screw 4
10 3011304500 SUESFAIRLY tension control mechanism 1
11 [30113031 JURSY) bracket 1
12 30113029 o 2R AR thread releaser 1
13 3011300400 WA (59) tension spring assy 3
14 3011300500 VLR HM () tension spring assy 1
15 3011300600 WA (5D tension spring assy 1
16 (30113007 AL R 1 thread guide 6
18 30113041 HHE spacer 6
19 30127010 LERELS spring 1
20 |301S30009 T ARIRET screw 1

52




8569A-02 C,02G,02H

53



—+0., 02%FH#MH (02 specific parts)

Fs | Ans | %45 o beserintion B
Ref.No| Part No |Ref. Part. no Number
1 302424 250033-SD HRgE AT front cover 1
2 301520002 250013 B SR4% & FRIRET screw 1
3 301520003 250014 B SR4% & FRIRET screw 1
4 (30128002 201191 PR ] spring 3
5 S10002 IRET M5X5 screw 2
6 300130 250050-SD B 4% & YA R front cover (small) 1
7 S01011 7028 B2ET M5X 10 screw 2
8 30112061 206601A ZERL R fabric guard 1
9 30112088 ZERLEER fabric guard 1
10 |S01065 7079 IRET M5X 6 screw 4
11 30112060 206439 EIE =Rl auxiliary plate/front cover 1
12 |W01004 204585 HJEl5 washer 1
13 3011206800 W3k 0 A bracket assy 1
14 (30109019 201913 e K [ TE AR bracket 1
15 |301S11021 5113 IRET screw 2
16 |L02009 IR M6X 10 bolt 1
17 (30112062 201914 ek Bk bracket 1
18 30112063 206460 T S SR washer 1
19 |So1011 7028 B2ET M5X 10 screw 2
20 30104011 252007-92 ot looper holder assy 1
21 [S01002 25T M4 X 6.5 screw 1
22 [S05004 B25T M5X 14 screw 1
23 [W02001 303067 HpEl5 washer 1
24 (30111019 247-SA iR tape disc 1
25 (30128029 270 T H 8 washer 1
26 (30103060 253 Fodit e tape disc bar 1
27 (30103061 250 FEft T HE tape disc bar 1
28 |S09002 1448 B M6 X 6 bolt 1
29 (30101049 251-SA FEA% 3 bracket 1
30 [301S30020 4913 AURET screw 3
31 |N01001 BB REMA nut 4
32 [30102048 253 bR tape disc bar 4
33 [30101050 254 St e holder 2
34 |S04004 BREE M4 X 15 nut 4
35 30113023 255 i3 guider post bar 1
36 30111020 256-SA FER SR bracket 1
37 130101063 250012 A EREE G bracket 1
38 3011101800 FERLZA 1 bracket assy 1

54




CRANKSHAFT DRIVE MECHANISM

THIFRT

8569A-05

FAEE il
COVER

55



—+H. 05FF#H (05 specific parts)

FE | Anks | 3%4S o beserintion B
Ref.No| Part No |Ref. Part. no Number
1 300471 250052 FrEEB i bed cover 1
2 300203 250035A 25 side cover assy 1
3 301520004 ] 5 5 o B AT screw 1
4 301520005 BIRET pin 1
5 (30128002 201191 TR ] spring 2
6 S10001 BRATM3 X 4 screw 2
7 302518 250024 AE%s front cover assy 1
8 301520002 250013 W EB4E G PRIRET  |screw 1
9 301520003 250014 A4 5 RIRET  [pin 1
10 (30128002 201191 S P spring 3
11 |S10006 4539 IRET M5X 6 screw 2
12 [30122015 i R 74 2 cushion 1
13 [30112045 250025-ME IEEL font cover (small) 1
14 |S01001 7018 BRET M4 X7 screw 4
15 [30112046 250026 JE LR bracket 1
16 |S01011 7028 B2ET M5X 10 screw 1
17 (30102110 250027 GIEELE: shaft 1
18 (30126010 306920 AT pin 1
19 |S10002 4514 IRET M5X5 screw 1
20 |30112160 250028 =TT stopper 1
21 3012400300 MHESEHVI bushing 1
22 (30127050 202304 PR spring 1
23 W01002 7 washer 1
24 30112044 255517 FEAER fabric guide 1
25 (301811020 7074 WRET screw 2
26 [W01004 204585 #pEl5 washer 2
27 400068 250501-91 T #h crankshaft assy 1
28 130103003 250504 IEHES bushing 1
29  [S10006 4539 HEET M5X 6 screw 2
30 30109002 250534 Ik RPN balance weight 1
31 |S01009 I2ET M3X7.5 screw 3
32 [001001 07U 15X2.65 |0 ring 1
33 [301520026 B2ET M3 X 12 screw 1
34 (30103160 B bushing 1

56




e

R4 U 8569A705 N
PEL AL 1)
NEEDLE GUARD MECHANISM " (2)

. '/—T— :

8569A-02D/FT141 3
8569A-05/FT140 T /@7/

iBCAE PR IN

Put in accessory

57



—+75. 02D, 05% & (02D, 05 specific parts)
FE | Anks | 3%4S o beserintion B
Ref.No| Part No |Ref. Part. no Number
1 30117002 3575518 IEEAEE] needle guard (rear) 1
2 30104709 251505-92 PR SR lever assy 1
3 S05003 4500 B2ET M5X 10 bolt 1
4 [wo2001 303067 HPE 5 washer 1
5 S01002 7017 B2ET M4 X6.5 screw 1
6 30102037 251503 P shaft 1
7 W01021 k70 washer 1
8 105013 202522 i kEl6 ring 1
9 (30106003 251504 pE lever 1
10 |S10002 4514 IRET M5X5 screw 1
11 (30101036 251500-91 Tl e bracket 1
12 |301S11016 7081 BRET screw 1
13 |S01004 7019 BRET MAXT.8 screw 3
14 (30117003 HIEAkAEE] needle guard(front) 1
15 |S01012 BRAT M2. 5X4 screw 1
16 [30111013 306473-UA EELEE waste chute top(C) 1
17 |301S30019 4905 KRIRET screw 7
18 (30112048 306474A FER bracket 1
19 30103046 B bushing 1
20 |3011101400 HERL ) i 2EL A waste chute assy 1
21 30111014 205468-UA Hetel 1 i waste chute top(A) 1
22 30111015 205469-UA Herl waste chute top(B) 1
23 30128036 7 washer 1
24 [S01005 7020 B24T M4 X 10 screw 4

58




8569A-02D/FT141
8569A-05/FT140

59



—++t. 02D. 05% &4 (02D, 05 specific parts)

Fs | Aafks | 254S o5 Descripti i
Ref. No Part No Ref. Part. no > escription Number
1 30110009 255500 S eccentric assy 1
2 S10006 4539 P24T M5X6 screw 2
3 400062 AT ZHA eccentric assy 1
4 S01008 PEET M3.5X 13 screw 4
5 S01010 H2ET M4 X8 screw 1
6 30104007 ALl crank 1
7 301512001 WRET screw 2
8 30126003 i AV pin 1
9 400063 PR EAT connection assy 1
10 [S01008 PEAT M3.5X 13 screw 2
11 [30102038 255502 A7 4 shaft 1
12 [30128008 240102 Pl 2 washer 1
13 [H05001 P 10 ring 1
14 [30209009 ZE B IR B ball 1
15 20523005 TH 2% 0il wick 1
16 [30123001 L felt 3
17 30122019 MiES) 0il seal 1
18 130104028 255503 FE L AR lever assy 1
19 S05004 H2ET M5 X 14 screw 1
20 [30112049 255504 itk latch 1
21 [S01006 7009 WEET M3 X 4.5 screw 4
22 30123015 H 2% 0il wick 2
23 [30102039 255505 FRE shaft 1
24 30123008 L felt 3
25 30101040 T i bracket assy 1
26 S12002 H2ET M3 X4 screw 1
27 (3010104000 JJ JERAY: bracket assy 1
28 130103085 JIEER needle bearing 2
29 [30102040 255508-2 T JJ BESh shaft 1
30 [S05019 AT M6 X 16. 3 screw 2
31 30127022 306105 P spring 1
32 [30108006 192024 418 ring 1
33 1209514008 00024-1 AT screw 1
34 |H05013 202522 418 ring 1
35 30128026 207045 oy washer 1
36 30101037 255507-91 ESAL upper knife holder 1
37 |S12003 4547 AT M6X0. 75X 5 |screw 1
38 30119001 306394 7] upper knife 1
39 301511017 5109 b ] e AT screw 1
40 130101039 255509 AL lower knife holder 1
41 [301S11025 7036 PEE AR IRET screw 1
42 120619004 204161 T lower knife 1
43 (30101038 255510 IR lower knife clamp 1
44 1501011 7028 B24AT M5X 10 screw 1
45 1301530021 255513 VT RRET screw 1
46 [30112051 255511 P guide 1
47 30101040 255506 T JHE bracket assy 1
48 [30112050 255515 B HIIAR chip guard 1
49 30101037 Aspapt upper knife holder 1
50 3010105700 ] REZH A bracket assy 1

60




8569A-05, 07 (LRlO)H
a4 o

61




—+/)\. 05. 07&H#4 (05, 07 specific parts)

FE | Anks | 3%4S o beserintion B
Ref.No| Part No |Ref. Part. no Number
1 3010204100 306469A9S T AR reel stand assy 1
2 30103047 306468-SA SCREA bracket 1
3 30102042 306466-SA SR rod 1
4 N01026 2R M18X 1.5 nut 1
5 (30111008 383-SA He bracket 1
6 S04003 BRET M4 X 25 screw 1
7 N01005 WREE M4 nut 4
8 S04004 B2ET M4 X 15 screw 3
9 30122027 386 P rod cap 1
10 (30102043 306464 G e shaft 1
11 (30103048 306463 i collar 2
12 |S01068 IRET M4 X8 screw 2
13 (30103064 306462 i HEZE reel guide 2
14 30111009 233-SA [t 7€ bracket 1
15 30113020 306467 GiEsyis rod 1
16 301530022 4913 KRIRET screw 3

62




8569A-05, 07/MD230




—tJu.

05. 07 R4 (05, 07 specific parts)

FE | Anks | 3%4S o beserintion B
Ref.No| Part No |Ref. Part. no Number
1 |P03008 206781 B 2X6 pin 2
3 30103049 256000 e b shaft 1
4 30103050 256043-91 g eccentric assy 1
5 3010501900  [256007 FRIEA A connection assy 1
6 S04005 I24T M4X 15.5 screw 2
7 S10002 4514 IRET M5X5 screw 3
8 (30103051 e ball stud 1
9 (30103052 306238 HRE bushing 1
10 [B07014 Bk 10X 13X13 needle bearing 1
12 30112052 256009 LEREEEE S indicator 1
13 30128027 204023 g washer 1
14 301520012 256008 VATIRET pin 1
15 301516009 256048 TR B nut 1
16 30101041 256010 VERERZR crank 1
17 301530023 256041 KAIRET screw 1
18 30112053 256042 7 set plate 1
19 |S01006 7009 B2ET M3X4.5 screw 2
20 |301S11019 7083 W R E LR ET screw 6
21 3010104200 =R clutch assy 1
22 (30101042 256012 e clutch 2
23 (30126011 306500 %k pin 6
24 (30112054 306243 BEEVT guide assy 6
25 [30127023 240114A ik spring 12
26 (30103053 256046 LHIESS sleeve 1
27 [S10029 4547 B2ET M6X0.75X5  [screw 3
28 30103054 & E bushing 1
29 (30101043 256011 1E5hHR stopper plate 1
30 |B04006 Bk (60/287) bearing 1
31 30126012 306568 AT pin 1
32 W01001 B4 washer 2
33 W01001 B4 washer 1
34 |201S11016 HEET screw 1
35 3011101600 250067-UB e md cover assy 1
36 30111016 P EAR md cover 1
37 [30111017 I ER cover 1
38 [S01005 7020 B2ET M4 X 10 screw 2
39 [30137006 7N sticker 1

64




8569A-05, 07/MD230




=+. 05. 07E&FI#B (05, 07 specific parts)

e | AdS XS B Description e
Ref.No| Part No |Ref. Part. no Number
1 300144 J 7 G bracket assy 1
2 30103055 ZH bushing 2
5 300143 J i G5 JR bracket 1
6 S05019 HEET M6X 16. 3 screw 4
7 3010305700 it itk as roller assy 1
8 S10005 HEET M3 X3 screw 6
9 30103059 e 11 rooler 1
10 30102045 ey shaft 1
11 (30109018 255502 ety il 2 bracket 2
12 [S10002 240102 W2AT M5X5 screw 4
13 (30102046 SJ s KBl shaft 1
14 W01003 Hu 56 washer 2
15 30112059 FN lever 1
16 S01015 WEET M3 X5 screw 2
17 (301830027 W TTRRET screw 1
18  [301S16011 255503 TR R) nut 1
19 30127024 L spring 1
20 30126013 255504 B shaft 1
21 [H05002 7009 1415 ring 1
22 30112055 JR R guide 1
23 30113022 255505 J iy 42 lace guide 1
24 S01002 WEET M4 X6.5 screw 2
25 1301516010 (DACRERS guide 2
26 301511018 WEET screw 2
27 [S01004 B2ET M4AX 7.8 screw 2
28 30128028 a4 stopper 1
29  [S01004 2555082 B2ET MAXT.8 screw 2
30 [3011205600 ey B A bracket assy 1
31 30128020 306105 o spring 1
32 S05048 192024 HEET M4 X 10 screw 1
33 |NO1001 W00024-1 W2EF M4 nut 1
34 30105017 202522 S AT 1 lace guide 1
35 |W01004 207045 5 washer 2
36 30105018 255507-91 e AT 1 lace guide 1
37 [301S30025 4547 HIRE] screw 2
38 130103044 255513 J iy shaft 1
39 30128008 255511 FEAL K washer 1
40 |HO05001 255506 46810 ring 1
41 301511020 255515 J 7 R E T screw 2
42 30113021 T lace guide 1
43 130112058 Sy R bracket 1

66




8569A-21, 22

TEH A
LOOPER MECHANISM

6

_@.9

4 J
A A T A
FEED MECHANISM LUBRICATION MECHANISM

8569421 @

67



=4—.

21. 22 F#4 (21, 22 specific parts)

FE | Anks | 3%4S o beserintion K
Ref.No| Part No |Ref. Part. no Number
1 30102051 252004A 4 shaft 1
2 30122008 MHE=] 0il seal 1
3 30104012 e looper holder assy 1
4 S01004 WRET MAXT.8 screw 1
5 S05004 BRET M5X 14 screw 1
6 W02001 5 washer 1
7 3010401500 ZEHHEEIE crank 1
8 S01012 BRAT M2.5X4 screw 1
9 301530004 7080 W AR IRET screw 1
10 30121012 i oil pipe 1

68







=+=. 8569N% H&14 (8569N specific parts)

e | Adfs ZHEMT 8 Description K
Ref.No| Part No |Ref. Part. no Number
1 300953 Frage T (BE) bed cover (left) 1
2 S01003 7021 BRET M4 X 12 screw 2
3 S02001 7043 IRET M4 X6 screw 1
4 300952 ) 25 2B 44 (W) side coverassy 1
5 30101111 25 side cover 1
6  [30101112 555 cover 1
7 301520005 FHIRET pin 1
8 S01005 7020 B2ET M4X 10 screw 4
9 S10001 BRATM3 X 4 screw 2
10 30128002 201191 S P spring 5
11 |301520004 555 B BT screw 1
12 30127030 ] i 1 R flat spring 1
13 [30122015 Hi 2B 4R 2 cushion 1
14 |S01002 7017 B2ET M4 X6.5 screw 2
15 300951 eI IR A front coverasy 1
16 (30101063 A 4% 5 bracket 1
17 [30101110 A TR front cover 1
18 (301520003 250014 i SR4% 5 PRIRET pin 1
19 |S01006 7009 B2ET M3X4.5 screw 2
20 [30209018 TR e FEE R block 1
21 |30112097 TNBE T T IR AR block 1
22 [S01065 7079 IRET M5X 6 screw 2
23 [30112098 INBERT IR L |baseplate 1
24 301520002 250013 B SR4% B PRIRET screw 1
25 [S01007 7023 I2AT M4X13.5 screw 2
26 30112095 EIE§ 5 flat spring 1
27 [302525 INBERG T IR 414F |front coverasy 1
28 300955 AR cover 1
29 302109 Pl machine frame 1

70




8569A-23BB (1) /23GB (L)

71



=+=. 23ELF %M (23 specific parts)

a5 | aafts SEMN T 4 D . i
Ref.No| Part No |Ref. Part. no » escription Number
1 30126016 EHER T iR pin 1
2 30127026 TR T spring 1
3 12928008 B washer 1
4 30101004 e cover 1
5 3010308900 T 2824 CR4EHEE) |eccentric retainer 1

30103088 IEAR R T A regulator 1
6 30103087 P Co i 7 ORETHEE) [eccentric 1
7 B07043 BH7K19X 23X 10 needle bearing 1
8 30104049 ZE R EA S (ORETEE) [Link/main feed 1
9 30109025 YREEL guide (left) 1
10 [30109026 IR guide (lower) 1
11 30114020 EAGF (356/364)  |main feed dog 1
12 (30114021 ZEF (356/364) |differntial feed dog 1
13 30115043 23GBEFHR (356) needle plate 1

30115044 23GB4HH (364) needle plate 1
14 30114024 EA G (356/364) |main feed dog 1
15 30114025 ZE)F (356/364) |differntial feed dog 1
16 30115045 2302BBE#R (356)  |needle plate 1

30115046 2302BBE1HR (364) needle plate 1
17 [30102051 P55 shaft 1
18 [400308 EHAT Hh AR motion assy 1

72




73



=P, P (Accessories assemblies)
Fs | Adfts | B2ERE . — o
Ref.No| Part No |Ref. Part. no i Bescrptidl Number
1 20131037 A (R oil container 1
2 20131038 T A oiler I
3 20131039 EReE oil funnel 1
4 20131038 T A container silicone 1
5 20131051 BT tweezers 1
6 30131007 A7sAIET (1. 5mm) |allen key driver/l. 5mm 1
7 20131046 WAAIRT (2om)  |allen key driver/2mm 1
8 30131010 WS FHARTF (3mm) allen key driver/3mm 1
9 30131012 AWAHAEF (dmm)  |allen key driver/4mm |
10 20131047 WS AIRT (5mm) allen key driver/5mm 1
11 [20131056 WANMAIRT (6nm)  |allen key driver/6mm 1
12 30131009 WAARTF (Bom)  |allen key driver/8mm !
13 10131002 W2e2 7] (IO screwdriver (large) |
14 10131003 W22 7] () screwdriver (medium) 1
15 10131004 BRez 7] (/) screwdriver (small) 1
16 20131044 WAMIRT (1. smnE#ilallen key driver driver/1.5mn| 1
17 30131018 % chain 1
18 10131005 Pk & dust cover 1
19 30117001 LT needle 4
20 20136001 JETH 77 filter element 1
21 30131005 2 F (6mm—Tmm) wrench,/ (6mm—7mm) 1
22 30131006 #F (Bmm—10mm) wrench,/ (8mm-10mm) 1
24 30135004 By leather belt 1
25 S10005 BEE] M3 X3 screw 3

74




(#YT)TTOLTTOE | SOOLTTOE | ZTOOLTTOE 00600LTTOE LZ09TTOE TZOVTT0E * 0ZO¥ITOE | EVOSTTIOE | TOOVETOE 95t (1)e9€z-v6958
(#PT)TTOLTTOE | SOOLTTOE | TOOLTTOE 00600LTTOE LT09TTOE 00E00FTTOE SYOSTTOE | TOOWETOE 9s¢ (1)gg€z-v6958
(HTT)TTOLTTOE | SOOLTTOE | TOOLTTOE 00600LTTOE LTO9TTOE TZOVITOE i 0ZOVITOE | €VOSTTIOE | TOOVETOE 96t 99€7-V6948
(HTT)TTOLTTOE | SOOLITOE | ZOOLTTOE 00600LTTOE LTO9TTOE 00E00YTTIO0E SYOSTTOE | TOOVETOE 9s€ H9ET-V69S8
9009TT0E LO0STTOE | ZOOVETOE ¥9€
(HTT)TTOLTTOE | SOOLTTOE | ZOOLTTOE 00600LTTOE SOOYTTIO0E 900+TTOE 49TZ-V69S8
S009TTOE 900STTOE | TOOVETOE 9s€
0O¥TO9TTOE SO0STTOE | ZOOVETOE o€
(HTT)TOOLTTOE | SOOLTTOE | ZOOLITOE 00600LTTOE 00£00tTTOE JV80-V6958
OOETO9TTOE ¥00STTOE | TOOFETOE 9S€
¥009TT0€E €00STTOE | ZOOPETOE 9€E
(#TT)TOOLTTOE | SOOLTTOE | ZTOOLTTOE 00600LTTOE 00L00VTTOE 98.0-Y6958
€009TTOE ¢00STTOE | TOOPETOE 9s€
¥009TT0E SO0STTOE | ZOOPETOE 9€E
(HTT)TOOLTTOE | SOOLTTOE | ZTOOLTTIOE 00600LTT0E 00£00¥T10E 8250-V6958
€009110E 700STTOE | TOOVETOE 9s¢e
00¥TO9TTOE €00STTOE | ZOOVETOE o€
(HTT)TOOLTTOE | SOOLTTOE | ZOOLITOE 00600LTTOE 00£00¥TTOE 9dEe0-v69S8
O0ETO91TOE ¢00STTOE | TOOVETOE 9s€
9009TT0OE LOOSTTOE | COOVETOE 9t
(HTT)TOOLTTOE | SOOLTTOE | ZOOLTITOE 00600LTTOE SOOVTTOE 900¥TTOE 8970-V69S8
S009TTOE 900STTOE | TOOVETOE 9S€E
00¥TO9TTOE E00STTOE | ZOOWETOE ¥9€E 99T0-V46958
(#TT)TOOLTTOE | SOOLTTOE | ZOOLTITOE 00600LTTOE 00£00vTT0E
OOETO9TTOE ¢00STTO0E | TOOVETOE 9s¢E g910-v6958
Hv3Iy ANO¥4 43 1004 9504 504 11v1d H3A10H *23dS/3dAL
3103aN H3aVY3dds 3oNVO
aQyvno 31033N -d001 Y35534d a3iad4dia Q33dNIVIN 31033N 31033N ANIHOVIN
1514 (2D e | (1) 34 | 138 fdeles | LWEE | Wl 44 R i 14
SLivd HOiv9

HE BT

75


jack01
3


AR UEIC S QB/T2044-2010
Standard code of the products: QB/T2044-2010

PN

JACK SEWING MACHINE

|  HTTP://WWW.CHINAJACK.COM |

A4 HNINAR fRn /IR 2ol

JACK SEWING MACHINE CO.,LTD.

@ AT Hitk(Address of Company):

AMTHIIENGHEEI5S

No. 15 Rd Airport South, Jiaojiang District Taizhou City, Zhejiang, P.R.C
@ EFHMHEER(Domestic Trade Department):

HiE(TEL): 0086-576-88177788 88177789

f£H(FAX): 0086-576-88177758
@® [E & &(International Trade Department):

H1E(TEL): 0086-576-88177782 88177774

£ H(FAX): 0086-576-88177787

® F {4 (Spare Part Department) :
BiE(TEL): 0086-576-88177798 88177785
& H(FAX): 0086-576-88177775

@ % FHEFIRS BiE(Aftersale Service TEL): 4008876858
http://www.chinajack.com
@ FHOAEN, BFAFEE, ML,

You will be not informed if the file has been revised. Please set sample as standard.

® 20139




	开头语.pdf
	目录 拷贝.jpg
	为了安全.eps.jpg
	1页-台板 拷贝.jpg
	2.jpg
	3 拷贝.jpg
	3-2.tif
	4.jpg
	5.jpg
	6.jpg
	7.jpg
	8.jpg
	9.jpg
	10.jpg
	11.jpg
	12.jpg
	13.jpg
	14.jpg
	15.jpg
	16 拷贝.jpg
	17页-套筒部件 拷贝.jpg
	18.pdf
	19页-1部件 拷贝.jpg
	20.pdf
	21页-2部件 拷贝.jpg
	22.pdf
	23页-3部件 拷贝.jpg
	24.pdf
	25页-4部件 拷贝.jpg
	26.pdf
	27页-5部件 拷贝.jpg
	28.pdf
	29页-6部件 拷贝.jpg
	30.pdf
	31页-7部件 拷贝.jpg
	32.pdf
	33页-8部件 拷贝.jpg
	34.pdf
	35页-9部件 拷贝.jpg
	36.pdf
	37页-10部件 拷贝.jpg
	38.pdf
	39页-11部件 拷贝.jpg
	40.pdf
	41页-12部件 拷贝.jpg
	42.pdf
	43页-13部件 拷贝.jpg
	44.pdf
	45页-14部件 拷贝.jpg
	46.pdf
	47页-15部件.jpg
	48.pdf
	49页-16部件 拷贝.jpg
	50.pdf
	51页-17部件 拷贝.jpg
	52.pdf
	53页-18部件 拷贝.jpg
	54.pdf
	55页-19部件 拷贝.jpg
	56.pdf
	57页-20部件 拷贝.jpg
	58.pdf
	59页-21部件.jpg
	60.pdf
	61页-22部件 拷贝.jpg
	62.pdf
	61页-表格 拷贝.jpg
	62页-表格 拷贝.jpg

